
MARCH 2023
201-11330-19 
MARCH 2023
201-11330-19 

SUMMARY OF THE 
ENVIRONMENTAL IMPACT 
ASSESSEMENT

MARCH 2023
201-11330-19 

SUMMARY OF THE 
ENVIRONMENTAL IMPACT 
ASSESSEMENT

MARCH 2023
201-11330-19 

SUMMARY OF THE 
ENVIRONMENTAL IMPACT 
ASSESSEMENT

WINDFALL MINING PROJECT

MARCH 2023
201-11330-19 

SUMMARY OF THE 
ENVIRONMENTAL IMPACT 
ASSESSEMENT

WINDFALL MINING PROJECT

MARCH 2023
201-11330-19 

SUMMARY OF THE 
ENVIRONMENTAL IMPACT 
ASSESSEMENT

WINDFALL MINING PROJECT

MARCH 2023
201-11330-19 

SUMMARY OF THE 
ENVIRONMENTAL IMPACT 
ASSESSEMENT

WINDFALL MINING PROJECT

MARCH 2023
201-11330-19 

SUMMARY OF THE 
ENVIRONMENTAL IMPACT 
ASSESSEMENT

WINDFALL MINING PROJECT

MARCH 2023
[...]
OSISKO MINING INC. – MARCH 2023   

As the ore is classified as AGP and possibly leachable for some metals (silver, arsenic, cadmium, copper, mercury, 

selenium and/or zinc), this stockpile footprint will be stripped, lined with a geomembrane, and protected with 

geotextile. A perimeter drainage ditch around the crusher platform will be built to collect runoff water and direct it 

to Pond C and then to the WTP for treatment at the TSS and metals circuits. 

3.4.3 WASTE ROCK STOCKPILE 

The waste rock volumes to be stored have been calculated from the tonnage estimated in the mine plan, plus a 

contingency determined by Osisko, for a total of 9.11 Mt (4,46 Mm3). This waste rock storage will be permanent, 

although a certain amount could be recovered for construction and in the ongoing operations of the mine. 

The stockpile used since the acquisition of the Windfall site by Osisko was expanded and lined in 2018 and 

expanded again in 2020. Currently at the Windfall site, all of the ore and waste rock is located on a lined surface 

where precipitation water is collected through collection ditches. 

The authorization issued in 2020 for the storage of material on the stockpile allowed for a total of 980 kt (0,48 Mm3) 

of waste rock. The maximum capacity was reached in 2022. Therefore, a third extension located to the west is 

planned for 2023. The capacity of this extension is expected to be reached by the end of 2026. An additional 16 m 

high bench will then be added to the waste rock stockpile, which should extend the waste rock storage capacity until 

2030. A final expansion is thus anticipated, for a total of 9.11 Mt of stockpiled waste rock. It is anticipated that the 

final expansion of the waste rock stockpile will cover a portion of the land occupied by the existing overburden 

stockpile, which will have been reduced to accommodate progressive reclamation work on the site. 

An HDPE membrane will be installed over the entire stockpile footprint and will extend into the perimeter ditches. It 

will be reinforced with two layers of geotextile (one below and one above the membrane) and a layer of granular 

material. 

Table 3-1 Final characteristics of stockpiles (overburden, ore, and waste rock) 

 Overburden stockpile Ore stockpile Waste rock stockpile 

Height 21 m 10 m 32 m 

Bench slopes 

4H:1V for the first two 

benches and 3H:1V for 

the third bench 

3H:1 3H:1 

Bench width 7 m 

Different piles according 

to content to be mixed at 

the plant 

16 m 

Final slope 4.6H:1 3H:1 3.4H:1 

Berm width between benches 10 m One bench only 10m 

Total area 82,743 m2 14,068 m2 230,180 m2 

Volume capacity 638,100 m3 54,553 m3 4.9 Mm3 

 

  



 
 

 

WINDFALL MINING PROJECT 
SUMMARY OF THE ENVIRONMENTAL IMPACT ASSESSEMENT 
OSISKO MINING INC. – MARCH 2023 

WSP 
NO. 201-11330-19   

PAGE 33 

3.4.4 MINE TAILINGS 

The location of the tailings storage facility was chosen based on the topography of the area and the operational 

constraints of the site. 

The tailings management facility or tailings storage facility will consist of a dry tailings stockpile, a water 

management system, including ditches and two ponds, and a surrounding road. The tailings will be trucked from the 

filtration plant and compacted in a controlled manner in the stockpile. No water retention dikes will be required to 

manage the tailings storage facility. 

Current project planning indicates that 8.2 Mt of dry tailings (including approximately 5% of the mixed sludge from 

the underground water decantation system) will be stored in the tailings storage facility. The tailings storage facility 

will have a total capacity of 9.0 Mt (including mixed sludge). The final surface area of the tailings storage facility 

will be 461,500 m2. 

The tailings storage facility will have a maximum elevation of 423 m in the northwestern section and 420 m in the 

southeastern section, resulting in a 0.5% slope that will facilitate water runoff to the tailings storage facility’s 

perimeter drainage ditch. In addition, basic drains will be installed to remove any water that may seep in. This 

design allows the tailings storage facility to meet the percolation requirements of D019. 

The tailings storage facility design includes a geosynthetic liner (geomembrane) to prevent pore water infiltration 

into the groundwater to the extent possible. A granular drainage system will be constructed on the geosynthetic liner 

to facilitate water drainage and promote desaturation of the tailings. 

The proposed tailings storage facility will be developed in three phases to facilitate operations and promote 

progressive reclamation, as recommended by the MRNF closure guidelines. 

Table 3-2 Tailings storage facility development phases 

Phase 
Capacity (dewatered 

tailings)  
Footprint (m2) Years of operation 

Phase 1 4.8 Mt  240,800 1 to 5 

Phase 2 2.5 Mt  119,200 6 to 8 

Phase 3 1.7 Mt  101,500 9 to 11 

 

3.5 WATER MANAGEMENT 

The unique topography of the Windfall site, which lies at the head of three different watersheds, makes it possible to 

minimize the amount of clean water that would come into contact with the mining infrastructure. Therefore, the 

design of the retention ponds and ground infrastructure incorporated the watershed boundaries to the extent possible. 

  



 
 
 

 

WSP 
NO. 201-11330-19  
PAGE 34 

WINDFALL MINING PROJECT 
SUMMARY OF THE ENVIRONMENTAL IMPACT ASSESSEMENT 

OSISKO MINING INC. – MARCH 2023   

3.5.1 WATER BALANCE 

The meteorological data used to establish the water balance are from the Chapais 2 station. 

During the first years of operation, the volume of water treated and discharged to the environment will be in the 

order of 1.9 Mm3 to 2 Mm3 of water annually, depending on climate scenarios. For the final years, the annual 

volume discharged will be between 2.3 Mm3 and 2.7 Mm3. 

3.5.2 WATER MANAGEMENT INFRASTRUCTURE 

All water potentially in contact with the mine site will be monitored. All infrastructure will be drained by collection 

ditches to direct contact water to collection points, then to the WTP, before being returned to the environment. All 

precipitation water passing through the mine site will be collected by this ditch system and will be reused in the 

process plant or treated before being returned to the environment. 

Water management on the site will be carried out according to the water’s source: 

− contact water, which includes water that has passed through the tailings storage facility, waste rock stockpile, 

ore stockpile, and industrial zone, will be collected and directed to the collection pond (D/D2) through a system 

of perimeter ditches, transition ponds, and pumps; 

− water from the overburden stockpile and the industrial platform will be collected in ditches, directed to 

sedimentation ponds (B and J) and treated for TSS and metals before being released to the environment; 

− water collected in the tailings storage facility ponds (1 and 2) will be pumped to the WTP (TSS and metals 

treatment) for reuse and/or treatment before release to the environment; 

− underground water from the mine will be managed underground with a separate treatment unit for TSS, then 

pumped to the WTP (TSS and metals treatment) for reuse and/or treatment before being released to the 

environment; 

− all water in contact with the accumulation areas going to the effluent will have passed through treatment with 

ammonia nitrogen and thiocyanates. 

Pond dimensions and structure were established based on D019 (2012) or best practice criteria. The typical width of 

the base of the ditches ranges from 1.0 m to 1.8 m (except for those at the tailings storage facility).  

GROUNDWATER PUMPING 

Mine dewatering flows (mine water) during mine operation are expected to fluctuate between 1,775 m3/d and 

3,860 m3/d under a base case scenario with an average hydraulic conductivity. Depending on the scenario of high 

hydraulic conductivity, this fluctuation could reach between 2,200 m3/d and 4,570 m3/d. 

  



 
 

 

WINDFALL MINING PROJECT 
SUMMARY OF THE ENVIRONMENTAL IMPACT ASSESSEMENT 
OSISKO MINING INC. – MARCH 2023 

WSP 
NO. 201-11330-19   

PAGE 35 

Based on the modelling results of the potential area of groundwater drawdown, a lowering of the groundwater table 

by more than 1 m (upper portion of bedrock) is anticipated within the footprint of the existing exploration ramp and 

within the footprint of the extensions in the Triple Lynx and Underdog zones. It should be noted that drawdowns 

greater than 1 m, which are on the order of seasonal fluctuations generally observed in Quebec, does not reach the 

drinking water supply wells located in the area of the exploration camp nor the surrounding lakes. 

3.5.3 WATER TREATMENT PLANT (WTP) 

Water treatment will be required at the Windfall project site to ensure that the quality of water returned to the 

environment meets D019 criteria and MDMER standards. 

The water treatment process will include four circuits: 

− A water treatment process line named WTP-TSS dedicated to the elimination of total suspended solids (TSS). 

The sludge generated by this circuit will be directed to the tailings storage facility. 

− A second water treatment process line will be dedicated to mine water (named WTP-UG). The mine water will 

first go through a filtration stage. The water will then be sent to a high efficiency thickener. The thickener 

underflow containing the solids will be sent to the filtration plant, to be co-deposited with the tailings. Overflow 

(water) will be returned to underground operations as required; excess will be sent to other treatment process 

lines. 

− The third water treatment process line (named WTP-Metals) will remove metals in runoff water from the 

accumulation areas by precipitation. The clarifier sludge containing metal sulphides will be directed to the 

WTP-UG circuit, to be disposed of in the tailings storage facility with the sludge extracted from the mine water. 

− The fourth water treatment process line will take water from the metals circuit in a two-stage process using 

MBBR (moving bed biofilm reactor) technology for nitrification. The sludge generated by this circuit will be 

directed to the tailings storage facility. 

Several reagents will be required for the water treatment process (caustic soda, flocculant, microsand, metal 

precipitator, sodium sulphide). 

3.5.4 MINE EFFLUENT 

At the Windfall project site, there will be only one mine effluent. The mine effluent discharge site is located in 

Pond 1. It should be noted that this pond currently receives treated water from the advanced exploration phase. This 

water discharge is a mixture of mine water, contact water, and water discharged from the filtration plant. It will be 

treated to ensure compatibility with the receiving environment and compliance with regulatory requirements. 

  



 
 
 

 

WSP 
NO. 201-11330-19  
PAGE 36 

WINDFALL MINING PROJECT 
SUMMARY OF THE ENVIRONMENTAL IMPACT ASSESSEMENT 

OSISKO MINING INC. – MARCH 2023   

3.5.5 POTABLE WATER 

Raw water for the Windfall site will be supplied by underground well P5, located ± 1.1 km from the potable water 

production unit. The pumped raw water is considered of good quality but requires treatment for the removal of iron 

and manganese (green sand filters), as well as chlorination before its distribution through the aqueduct network. 

For the potable water treatment process, a pre-assembled unit is being considered. The preliminary design of the 

system is based on a capacity adjusted to a maximum occupancy of 600 workers (406 workers housed at the camp in 

the operation phase, and additional capacity for the construction phase). The estimated average daily flow is 

135 m³/d, with an hourly peak of 50 m³/h and an estimated daily peak of 270 m³. 

3.5.6 SEWAGE WATER 

The sewage water generated by the Windfall site will likely be sent to a treatment system via an underground sewer 

network. The sewage treatment technology considered is a membrane bioreactor system, which would be supplied 

pre-assembled. The proposed system will comply with the environmental requirements prescribed by current 

regulations and the EDOs proposed by MELCCFP representatives for this purpose. The preliminary design of the 

sewage treatment system is based on a maximum occupancy of 450 workers. The design flow considered for the 

treatment equipment is 118 m³/d. 

Sewage effluent quality will be monitored under the authorization conditions as agreed upon with the MELCCFP 

and adjustments will be made as necessary to ensure compliance with applicable standards. 

An infiltration field is still being considered as the method to manage sewage water. Therefore, field validations will 

be required in the summer of 2023 to verify the feasibility of implementing such a solution. In all cases, if a 

treatment method is required, the technical solution considered above will be favoured. 

3.5.7 OTHER WATER TREATMENT SYSTEMS 

During the construction period, 600 workers are expected to be present at the camp simultaneously. Additional 

treatment equipment will need to be added. Studies are underway to identify solutions to this required increase in 

systems. 

In addition to the mine effluent and the domestic, potable, and sewage water treatment systems, the site will include 

treatment for oily water located in the machine shop and underground mine. 

To keep the underground work areas dry, pumps currently collect underground water and direct it to sumps. As this 

TSS-laden water cannot be used or discharged as is, three MUDWIZARD decanting units have been installed in the 

mine. 

  



 
 

 

WINDFALL MINING PROJECT 
SUMMARY OF THE ENVIRONMENTAL IMPACT ASSESSEMENT 
OSISKO MINING INC. – MARCH 2023 

WSP 
NO. 201-11330-19   

PAGE 37 

3.6 RESIDUAL MATERIALS MANAGEMENT 

The waste management strategy consists of regular transportation of residual materials (RM) by a specialized 

contractor from the mine site to authorized sites for specific RM types. Appropriate bins and containers will be 

provided at various locations for work crews. Collection will be organized and systematic. 

The residual hazardous materials (RHM) storage facility will be developed and managed in accordance with 

provincial regulations. 

In addition to storage in the designated area on the surface, a waste compactor will be used. The composter at the 

exploration camp will also be moved to the residual materials storage area. Waste material from the composter will 

be placed on the overburden stockpile for recovery during progressive reclamation work. 

3.7 AIR AND GREENHOUSE GAS EMISSIONS 

A detailed identification and quantification report of annual GHG emissions attributable to all sources of emissions 

from the project and its different phases was conducted by WSP. This study takes into account the combustion of 

fossil fuels, including transportation activities, wood clearing, the use of explosives and the consumption of 

hydroelectricity for the construction and operations phases. The closure phase is considered equivalent to the 

construction phase.  

3.8 RELATED DEVELOPMENTS AND PROJECTS 

SITE ACCESS AND FACILITY SECURITY 

The Windfall mine site is currently accessible by way of a 115 km gravel road branching off the Chemin du Moulin 

road, southeast of Lebel-sur-Quévillon. Access is via Grade 1 forest roads, the R1000 (R1050) for 10 km and the 

R5000 (R0853) for 55 km, followed by a 47 km section of Grade 2 forest road, the R6000 (R1053). 

A vehicle count on the road linking the mine site and Lebel-sur-Quévillon was conducted in 2019 at the junction of 

roads R1000 (R1050) and R5000 (R0853), where traffic flows are likely to be the highest. The results show that 

current traffic flows on the R5000 section (R0853) are low and spread out between 9:30 a.m. and 6 p.m., reaching a 